
Report on Water Conservation Practices at SRHU 

[CORE] Social Responsibility (SR)

Sub Criterion: 5.3 

SR4 Environmental impact

Sustainability Report



                                                           
 

Swami Rama Himalayan University (SRHU) is deeply committed to promoting sustainable 

water management through a variety of conservation practices on its campus and in 

surrounding communities. In response to growing challenges such as water scarcity, 

pollution, and inefficient usage, SRHU has adopted a proactive and responsible approach. 

The University integrates innovative solutions, infrastructure development, research 

initiatives, and community awareness programs to ensure the efficient and sustainable use 
[...]
health officials for effective rural water supply management 

 

 



                                                           
 

 

Srinagar, Pauri Training: Stakeholders collaborate and learn new approaches in change 

management to support sustainable water and sanitation services 

2.​ Community Engagement on RDI Foundation Day​

On 20–21 September 2024, RDI Foundation Day was celebrated with activities held 

across the SRHU campus and villages including Pasta, Tashila, Moldhar, and 

Jaswawala. The event saw participation from over 200 students and villagers, 

focused on awareness and community-led WASH initiatives. 

 

Over 200 students and villagers gather at SRHU campus and nearby villages to promote 

awareness and community-led WASH initiatives 

 



                                                           
 

3.​ Swachhta Pakhwada – Campus-Wide Sanitation Campaign​

From 23 September to 1 October 2024, SRHU organized a sanitation and hygiene awareness 

campaign across its campus, engaging 328 students and faculty members in promoting clean 

practices and environmental stewardship. 

 

Employees at SRHU take a collective pledge to uphold sanitation and hygiene for a 

healthier campus and community 

 

Street play at SRHU raises awareness on hygiene practices and environmental 

responsibility among students and staff 

 



                                                           
 

4.​ Social and Environmental Audit of Sewage Infrastructure​

From 01 January to 15 June 2025, SRHU led a social and environmental audit of 

seven Sewage Treatment Plants (STPs) and two Interception and Diversion sites 

across Dehradun, Haridwar, Tehri Garhwal, and Nainital. This audit was conducted in 

collaboration with Namami Gange and the State Mission for Clean Ganga (SMCG). 

 

SRHU team and partners engage in detailed discussions during the social and 

environmental audit of STPs 

 

The field team conducts hands-on inspection of a Sewage Treatment Plant as part of the 

collaborative audit with Namami Gange and SMCG 

 

 



                                                           
 

5.​ GESI-Responsive Springshed Management in the Hindu Kush Himalaya​

From 29 January to 1 February 2025, SRHU hosted a training on Gender Equality and 

Social Inclusion (GESI)-Responsive Springshed Management in the Hindu Kush 

Himalaya. With 63 participants from 11 Indian states, Nepal, and Bhutan, this 

program was conducted with ICIMOD and GBPNIHE to promote inclusive water 

resource planning. 

 

Experts and participants from India, Nepal, and Bhutan gather at SRHU to discuss inclusive 

water resource planning in the Hindu Kush Himalaya. 

 

Practical session showcasing inclusive springshed management technique 

 



                                                           
 

6.​ World Water Day – Rural and Campus Outreach​

On 22–23 March 2025, SRHU marked World Water Day through educational 

outreach in both rural communities (Kokaliyal, Tachla, Gudiyawala, and Thano) and 

on-campus events. A total of 529 students and community members participated in 

water conservation and hygiene promotion activities. 

 

SRHU students take part in interactive events focused on raising awareness about water 

sustainability and hygiene practices 

 

Pledge ceremony with rural communities in Kokaliyal, Tachla, Gudiyawala, and Thano to 

promote water conservation and hygiene on World Water Day 

 



                                                           
7.​ Affordable Climate-Resilient Water Supply Infrastructure Project​

On 29 March 2025, SRHU initiated a long-term project focused on developing 

affordable, climate-resilient water supply infrastructure in five Himalayan districts: 

Pauri, Rudraprayag, Chamoli, Tehri, and Uttarkashi. Supported by the National 

Mission on Himalayan Studies (NMHS) under the MoEFCC, this project aims to 

improve drinking water access in ecologically sensitive areas. 

 

SRHU team and local stakeholders collaborate to plan affordable and sustainable water 

infrastructure for Himalayan districts 

 

Project team evaluates existing water supply systems to develop climate-resilient 

solutions for improved drinking water access 

 



                                                           
 

8.​ Co-Learning and Exposure Visit on Springshed Management​

A co-learning program on Springshed Management for Water Security was held on 

22–23 April 2025, bringing together 32 participants, including mayors from Nepal 

and Uttarakhand. This initiative, supported by ICIMOD, facilitated the exchange of 

best practices in integrated water resource management. 

 

Stakeholders from Nepal and Uttarakhand come together at SRHU to exchange best 

practices for integrated water resource management 

9.​ Participation in State-Level Water Governance​

On 26 May 2025, SRHU contributed to water governance dialogue by participating in 

the Executive Committee meeting of the State Water & Sanitation Mission (SWSM) 

in Dehradun, further strengthening its role in shaping public policy on water 

management 

 

 

 

 

 



                                                           
 

 

SRHU representatives actively engage in policy discussions to advance water governance 

and sustainable management in Uttarakhand 

10.​ Water Conservation Awareness in Industry 

On 4 June 2025, SRHU organized an awareness session at Wipro Enterprise Ltd, 

SIDCUL, Haridwar, engaging 24 staff members on water conservation and 

waste management. This collaboration emphasized sustainable practices 

within the industrial sector 

 

Hands-on session on water quality testing to promote sustainable water 

conservation and waste management practices 

 



                                                           
 

2. Rainwater Harvesting and Groundwater Recharge 

Rainwater harvesting is implemented extensively across the campus with a blend of 

traditional engineering and modern filtration systems. A series of recharge pits and filter 

beds have been constructed across academic and residential zones. The harvested rainwater 

is stored in underground tanks, used for flushing, cleaning, and groundwater recharge, 

significantly reducing the need for extracted groundwater. 

●​ Total rainwater harvesting capacity: Approximately 40 crore liters 

●​ Underground tank capacity: 1.5 lakh liters 

●​ Daily reuse from tank: 3,000 liters for 111 toilets and 138 taps 

●​ Total rooftop area utilized: 9,000 sq. meters 

●​ Annual groundwater recharge from harvested water: 1.57 crore liters 

●​ Rainwater used for flushing and cleaning: 9.45 lakh liters/year 

Key recharge pit specifications: 

●​ Guest House Area: 3 pits with filter beds (6.42×2×1.5 m) and recharge depth of 6 m 

●​ New OPD Zone: Multiple pits of 3 m diameter × 12 m depth 

●​ Medical College (SBI Bank): Filtration system with recharge pit of 3 m diameter × 

3.35 m depth 

 

 

 

 

 

 

 



                                                           
 

 

Rainwater Harvesting Pit at SRHU 

 

Rain water harvesting pit at SRHU near MBBS girls  Hostel 

 

 



                                                           
 

 

Rain Harvesting pit near Cardio Block ,SRHU 

 

Rain Harvesting PIt near New OPD Block 

 



                                                           
 

 

Rain water harvesting pit no 15 near School of Pharmacy, SRHU 

 

Underground water tank at SRHU 

 



                                                           
 

 

Recharge Pit near University Office 

3. Wastewater Treatment & Reuse 

Swami Rama Himalayan University (SRHU) has established a comprehensive, 

environmentally responsible wastewater management framework to address the safe 

treatment, recycling, and reuse of both domestic sewage and industrial effluents generated 

on campus. This system reflects the University’s commitment to sustainable water use, 

public health protection, and long-term ecological balance. 

At the heart of this framework is a state-of-the-art Sewage Treatment Plant (STP), designed 

to meet the water management needs of the campus while reducing its dependency on 

freshwater sources. 

 

 

 



                                                           
 

Key Specifications 

●​ Capacity: 1 MLD (10,00,000 litres per day)​
 

●​ Technology: Moving Bed Biofilm Reactor (MBBR) integrated with extended aeration 
and tertiary filtration for high treatment efficiency and consistent water quality.​
 

●​ Construction Cost: ₹1.25 crore​
 

Operational Performance 

The STP treats an average of 7,00,000 litres of wastewater per day, effectively removing 

contaminants and producing high-quality treated water suitable for non-potable 

applications. 

 

Sewage Treatment Plant (STP) with capacity of 1mld located at SRHU 

 

 

 



                                                           
 

 

Activated carbon and dual media filters in operation for advanced wastewater treatment 

 

High-capacity air blowers in operation to support the aeration process 

 

 



                                                           
 

 

 

Aeration tanks in operation during wastewater treatment as part of environmental management 

efforts 

Recycling and Reuse of Treated Water 

Each year, approximately 9,43,153 litres of treated wastewater are repurposed for 

productive uses, including: 

●​ Green Belt Irrigation: Supporting the upkeep of landscaped areas and gardens 
spanning 1,60,800 sqm, enhancing campus greenery and microclimate.​
 

●​ Vehicle Washing: Providing a sustainable alternative to using freshwater for cleaning 
University transport and service vehicles. 

 

 

 

 



                                                           
 

 

Red-marked tap supplying treated wastewater from the sewage treatment plant, 
promoting sustainable water reuse for landscaping and greenery maintenance 

 

Water flow meter monitoring system from water inlet and outlet 

 



                                                           
 

 

 

Recycling of water from STP aligning with Sustainable Development Goals 

Water Quality Monitoring 

Treated water quality is monitored twice a year at NABL-accredited laboratories. Recent test 
results confirm that the STP output is well within permissible norms, including: 

●​ pH: 7.15​
 

●​ BOD: 9 mg/L​
 

●​ COD: 39.7 mg/L​
 

●​ Fecal Coliform: 80 MPN/100ml 

 

 

 

 

 

 

 



                                                           
 

 

 

​
Comparative analysis of influent and treated effluent parameters, highlighting the sewage 

treatment plant’s performance in meeting environmental discharge standards 

Regulatory Compliance 

The wastewater management system fully complies with State Pollution Control Board 
regulations, ensuring adherence to all statutory environmental standards and discharge 
norms. 

 

​

 

 

 

 



                                                           
 

Effluent Treatment Plant (ETP) 

In addition to managing domestic wastewater, SRHU operates a dedicated Effluent 

Treatment Plant (ETP) for the safe treatment of clinical and laboratory effluents generated 

from its hospital and research units. This facility ensures that hazardous wastewater is 

rendered safe for reuse, protecting both human health and the environment. 

Capacity and Purpose 

●​ Treatment Capacity: 90,000 litres per day​
 

●​ Primary Function: Treatment of effluents from hospital operations, diagnostic 
laboratories, and research facilities to eliminate harmful contaminants before reuse 
or discharge.​
 

Treatment Process Overview 

The ETP incorporates a multi-stage treatment process to achieve high-quality output: 

1.​ Equalization – Balances the flow and composition of incoming effluent.​
 

2.​ Coagulation – Aggregates suspended particles for easier removal.​
 

3.​ Neutralization – Adjusts pH to safe operating levels.​
 

4.​ Aeration – Introduces oxygen to promote microbial degradation of contaminants.​
 

5.​ Clarification – Removes settled solids and impurities.​
 

6.​ Tertiary Treatment – Filtration through sand and activated carbon to remove fine 
particles, color, and residual organics. 

 

 

 

 



                                                           
 

Operational Features 

●​ Continuous Aeration to maintain optimal biological activity.​
 

●​ Regular Sludge Handling to ensure plant efficiency.​
 

●​ Filter Backwashing every 4–8 hours to maintain filtration performance.​
 

Sludge Disposal 

All sludge generated is safely handled in partnership with M/S Bharat Oil & Waste 

Management Ltd, an agency approved by the Uttarakhand Environment Protection & 

Pollution Control Board (UEPPCB). 

Monitoring and Compliance 

●​ Daily Monitoring of operational parameters, including pH (7–8), chlorine residuals 
(1–2 mg/L), and equipment functionality.​
 

●​ Adherence to state pollution control regulations and hospital waste management 
norms. 

 
ETP at SRHU designed to treat and recycle wastewater from institutional activities, 

ensuring compliance with environmental norms  

 

 



                                                           
 

 

ETP at SRHU designed to treat and recycle wastewater from institutional activities, 

ensuring compliance with environmental norms  

 

 

Routine Testing report of ETP inlet and outlet 

 



                                                           
 

4. Water‑Saving Sanitation Features 

In addition to its robust wastewater treatment and rainwater harvesting systems, Swami 

Rama Himalayan University (SRHU) has implemented a range of innovative, low-cost, and 

high-impact measures to reduce freshwater consumption across its academic, residential, 

and clinical zones. These measures combine technology, reuse strategies, and community 

engagement to achieve significant and measurable water savings. 

Waterless Sanitation Solutions 

●​ SRHU has installed over 150 waterless urinals across the campus, significantly 

reducing the need for flushing. Each unit saves approximately 1.5 lakh litres of water 

annually, leading to a total annual saving of around 2.25 crore litres. These fixtures 

are strategically located across various campus facilities, ensuring both convenience 

and maximum impact. 

​

 

Waterless urinals present at different locations across the University 

 

 



                                                           
 

Reuse of Condensed AC Water 

●​ Condensate water generated by air conditioning systems is systematically collected 

and repurposed for non-potable uses. This practice saves approximately 1.2 lakh 

litres of water annually, transforming what is typically wasted into a valuable 

resource for the University’s sustainability efforts. 

​

 

Condensated water from AC Units placed across the campus with an aim to repurpose and 

recycle water 

Recycling of RO Reject Water 

●​ Reject water from Reverse Osmosis (RO) units, often discarded in conventional 

setups, is now reused for toilet flushing and laundry operations. This initiative 

contributes to annual savings of approximately 32.85 lakh litres of water and reduces 

the environmental footprint of water purification processes. 

 

 



                                                           
 

 

Sensor-Based Scrub Stations 

●​ In its Operation Theatres (OTs), SRHU has deployed sensor-activated scrub stations 

that control water flow only when needed, minimizing wastage during hand 

scrubbing procedures. This smart technology saves approximately 5 lakh litres of 

water per year while maintaining strict hygiene standards. 

 

Sensor activated scrub station aiding in water conservation 

 

 

 

 



                                                           
 

5. Community Outreach and Training 

Beyond managing water resources within its campus, Swami Rama Himalayan University 
(SRHU) plays an active role in advancing regional water sustainability. The University works 